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SOIL TEST RESULTS

SAMPLE DEPTH AASETO % BY WEIGHT % PASSING (SIEVES)

No. | OFFSET | STATION | pomppvar, crass. | M| Pl [CsAND [ FeavD] smT | ClaY | 1 | 40 | a0
S 396 | 3507 | 2240 | 2.00-2.65 [A7-625 |6 7.6 [ 20.4 | 77.6 | 44.4 100 | 90 | &6
55397 | 40LT | 2180 | 1.25 1.66 | A 26001 | 36 50303 128 411 99 66 34
35398 | 4oLT | 21480 | 2.753.20 | A o403z 4.5 (2617 166 | 611 98| 62 | 29
Ss-399 | doLT | 21280 | 5.79-6.34 | A2 4(0) | 37 515 (220 | 16,4 671 o7 | & [ 31
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